MODEL: 61626 EDITION: A
HARDWARE LIST: STEP 1 L@
(M8*40 g 4PCS)
PACKAGE |DESCRIPTION PART PHOTO | QTY | [ PACKAGE [DESCRIPTION PART PHOTO [ QTY G
SCREW ALLEN KEY 1PC ®5 N 1PC
SCREW @y ALLEN KEY 1PC \
YA W%  |+Pcs a4 ~
SCREW | @
1640 8PCS
TAPPING
SCREWS @  |2pcs
1" M4*16
METAL PART
(13113"13) 4PCS
EXPANSION
RuBBERPLUG | &Xp  [2PCS
X
TAPPI\(I)G
SCREWS “mmg  |2PCS
M4*40
WALL FIXING @ 2PCS
PART LIST :
STEP 2 w0
PACKAGE |DESCRIPTION PART PHOTO | QTY | [ PACKAGE |DESCRIPTION PART PHOTO | QTY /\0@ (Mg40 U  4PCS)
TOP BOARD @ e (47 = @5 TN PO
BOTTOM
BOARD Q 1Pe
ADJUST
SHELF O 4Pes
" | sipE FRAME / 2PCS
CONNECTING 1pC
BAR A &
CONNECTING
BAR B / @ 1PC
HARDWARE @ 1PC

113
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STEP 3

(M6*8 1PC) || STEP 5

(04 N 1PC)

(Me*16  %gp 4pcs) || STEP 6

(¢4 f\’ 1PC)

(06%30 & 2PCS)
(131313 2PCS)

(M4*40 ~mmmg 2PCS)
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(0416 Qg 2PCS)

( O 2PC)
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